
 

 

 

 

 
 

20th April 2016 
 

 

NOTICE OF MEETING OF THE COUNCIL 
 
 

The meeting of the Council will be held at 
 
 

RIVERINA WATER COUNTY COUNCIL CHAMBERS, 
91 HAMMOND AVENUE, WAGGA WAGGA 

 
on 

 
WEDNESDAY, 27th APRIL 2016 at 9.30 am 

 

 
 and your attendance is requested accordingly. 

 
 
 

Yours faithfully 

 
G J Haley 
GENERAL MANAGER 

 



 

 

 

  

* AGENDA * 

TABLE OF CONTENTS 

 

APOLOGIES 

DECLARATION OF PECUNIARY AND NON PECUNIARY INTEREST 

CONFIRMATION OF MINUTES HELD ON 24TH  FEBRUARY 2016 

CORRESPONDENCE 

 

GENERAL MANAGER’S REPORT TO THE COUNCIL ....................................................................................................................... 2 
[...]
3.0 HSSE .............................................................................................................................................................................. 4 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 5 

6.0 FINANCE ...................................................................................................................................................................... 6 
7.0 PROGRAMME ............................................................................................................................................................. 7 

8.0 QUALITY ...................................................................................................................................................................... 8 

9.0 ENVIRONMENTAL .................................................................................................................................................... 8 

10.0 INDUSTRIAL RELATIONS ....................................................................................................................................... 8 

11.0 DESIGN AND TECHNICAL ...................................................................................................................................... 8 
12.0 COMMISSIONING ...................................................................................................................................................... 8 

13.0 STAKEHOLDERS ....................................................................................................................................................... 8 

14.0 SITE PROGRESS ......................................................................................................................................................... 9 

APPENDIX A – SEPTEMBER MONTHLY SAFETY REPORT ...................................................................................... 10 

APPENDIX B – SEPTEMBER PROJECT PROGRAMME ............................................................................................... 15 

 



 

 

3 

 

1.0 SUMMARY 
 
    
The primary focus of works on the project is on finalising procurement relating to site construction 
works and undertaking construction works.     
 
Concrete works made further progress during the again taking advantage of uninterrupted access to 
structures and site.  The lamella clarifier walls were poured and inlet and outlet channels progressed.  
In the filter area the final major filter wall pour and filter gallery pours were undertaken.  There was 
some lost time in February due to the impact of extremely hot weather which prevents concrete pours.- 
Focus will be to complete the balance of minor elements over the next month in preparation for 
mechanical works to commence.  Building works commenced for the control room building with tilt 
panels and steel work being erected in preparation for the intermediate floor pour.  In addition the 
chemical building footings and slab commenced.   
In the clear water storage area the slab was completed while formwork and reinforcing placement 
moved towards finalisation in preparation for pouring in the northern section of the tank.      
Stormwater, underground pit and conduit works continued to progress after overcoming pit fabrication 
and essential energy access issues in high voltage conduit easement.   
The backwash water tank was completed and hydro-testing was commenced. 
Raw water intake access was compelted. 
 
The major procurement items awarded during the period were the electrical installation contract and 
raw water intake pipework.  The major procurement activities are focused on finalising the raw water 
inlet works and site-wide plumbing contracts.   
 
Detailed design finalisation continues with integration of vendor/supplier technical information being 
undertaken into the construction design.  PLC/SCADA system development is progressing. There was 
further design review undertaken of the raw water intake area following review of the site and specialist 
contractor engagement.  
 
    
Key Milestones achieved in the Period were: 

• Lamella wall and outlet channels pour completed 

• Filter final wall pour and gallery completed 

• Buildings works commenced for control room and filtered water. 

• Raw water intake works in-depth planning and environment preparations works commenced 

• Clear Water storage slab completed and 50% wall poured. 
   

2.0 SCOPE OF WORK 
 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

Refer to Appendix A for a summary of scope of works for the project  

  

 

  



 

 

4 

 

3.0 HSSE 
 
Total hours worked on the project in February is 10,135 hours. Subcontractor hours recorded on site in 
February is 8,685 hours while staff hours recorded are 1450 hours. Total hours worked on the project to 
date is53,273. 
No lost time injury (LTI) and one first aid injury (FAI) were recorded in the month of February.   
Site inductions of 13 individuals have been undertaken and 25 HSSE pre-start toolboxes were held. 2 
safety incidents were recorded in the month of February with the most significant being the first aid 
injury to a subcontract labourer following the failure of a ladder rung.  A subsequent inspection was 
undertaken of all of the scaffold ladders on the site to visually check for other potential failures.  .  
Proactive measures undertaken include 220 Utake-5 observation cards and 46 Safety Inspections.  
Routine random blood alcohol testing was undertaken on a number of occasions with 172 individual 
tests being undertaken. 
The February Safety Report is shown in Appendix B. 
 
 

4.0 RISK / CRITICAL ACTION AREAS 
 
During the period no significant risks materialised on the project. 

 
   

Summary of Top Risks at March:- 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 

Risk Description Potential Impact Control Measures 
Program Construction 
Overrun - critical path 

Overrun above the construction 
program  

Additional staff & blue collar resources 
required. 
Spread workload through multiple 
subcontractors to share risk and increase 
capacity 
Utilise weekend works 

Key Suppliers / 
performance delays 

Late arrival of equipment and 
materials.  

Supplier contracts incorporate LD’s. 
Continuous status checks with suppliers to 
update delivery schedule. 
Meet with suppliers to view / check in on 
status of key equipment. 

Labour productivity Subcontractors falling behind 
on program schedule. 

Additional resources brought in to increase 
productivity on site.  
Weekend work required to increase 
productivity. 

Commissioning Program 
Overrun 
 

Plant not ready for 
performance trial by the 
required date. 

Commission plant in stages and work with 
RWCC to optimise witnessing process. 
Weekend work required to commission plant 
by the required date. 
Additional commissioning resources required. 

Exceptional Inclement 
Weather 
 

Delays associated with site 
inundation due to additional 
rainfall on site and rise in river 
levels. 

Dewatering equipment readily available and 
established to dewater deep excavations. 
Labour relocated to other work fronts. 
Levee bank crated to protect site from major 
flooding. 
Inlet structure works completed during low 
flows in the river. 



 

 

5 

 

 

5.0 CONTRACT/COMMERCIAL  
 

5.1  Progress Claim 
 
Monthly progress meeting number 7 was held at site. The seventh progress claim was agreed.  The 
table below summarises the progress to the 23rd March. 
 

 

WAGGA WAGGA WATER TREATMENT PLANT Month Mar-16

Item No. Schedule of Prices
1 Provision of Preconstruction Activities

Preconstruction Activities subtotal (1) 100%

2
Provision of Project Management and Site Running 
Activities
Prooject Management Activities subtotal (2) 47%

3 Complete all additional designs, where required
Design and Documentation subtotal (2) 98%

4 Intake Works
Intake Works - General subtotal (3) 2%

5 Raw Water Piping System
Raw Water Piping subtotal (4) 9%

6 Lamella & Rapid Mix Tank
Lamella & Rapid Mix Tank subtotal (5) 53%

7 Filters
Filters subtotal (7) 70%

8 Filter Water Tank & Backwash
Filter Water Tank & Backwash subtotal (8) 74%

9 Machinery Room
Machinery Room subtotal (9) 12%

10 Clear Water Storage & Pumping System
Clear Water subtotal (10) 47%

11 Aluminuium Dosing Plant
Aluminium Dosing Plant subtotal (11) 0%

12 PACL Dosing Plant
PACL Dosing Plant subtotal (12) 0%

13 Caustic Soda Dosing Plant Facilities
Caustic Soda Dosing Plant subtotal (13) 0%

14 Sodium Hydrochlorite Dosing Plant
Sodium Hydrochlorite Dosing Subtotal (14) 0%

15 Polymer Dosing Plant
Polymer Dosing Plant subtotal (15) 0%

16 Fluoride Dosing Plant
Fluoride Dosing subtotal (16) 0%

17 Other Items
Other Items subtotal (17) 26%

18 Electrical Items
Electrical subtotal (18) 20%

19 Testing Demonstration Commissioning
Testing Demonstration and Commissioning (19) 0%

20 Post Process Proving
Post Process Proving (20) 0%

21 Sludge Handling & Dewatering System
Sludge Handling subtotal (19) 8%

22 Other Options Accepted 
Options subtotal (20) 50%

23 Variations 
Variations Subtotal 59%

Total Claim to date



 

 

6 

 

5.2 Variations 
 
During the period one additional variations was submitted relating to the sharing of RWCC warehouse 
storage facility. 
The table below provides a summary of variations against the contract. 
 

Contract Variation 
No. 

Title Amount 
($ 000) 

Incl. GST 

Status 
(February) 

W195 VO01 Control System Design for fully 
networked plant 

15 Approved 

W195 VO02 AC Road Surface 101 Approved 

W195 VO03 Future UV 21 Approved 

W195 VO04 Disabled Access 305
 

Approved  

W195 VO05 Aggressive Water Response 87 Approved 
(value to be finalised) 

W195 VO06 NSC02 – removal of Gyprock 5 Approved 

W195 VO07 Transformer supplied by 
principle 

- 244 Approved 

W195 VO08 Existing Balance Tank 
Permanent Walkway 

82 Not accepted  

W195 VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

W195 VO10 Switchboards additional spare 
capacity 

8 Approved 

W195 VO11 Lamella plate capacity 45 Approved 

W195 VO12 Sewer pump station 6 Approved 

W195 VO15 Manual Penstocks on Clarifier 
Inlet 

10 Approved 

W195 VO14 Increased bearing capacity in 
the filters 

30 Approved 

W195 VO15 Waste in excavation 
NSC04 & NSC06 

11 Approved 

W195 VO16 Asbestos in Levee 29 Approved 

W195 VO17 Warehouse Facility - 14 Submitted 

6.0 FINANCE  
 
The table below summarises the invoices and payment status within each of the contracts. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Submitted 

    

 
During the period no variations were approved as part of the W195 Contract.  The table below 
summarises the current approved Contract value of the Contract.  
 



 

 

7 

 

 
 

Contract Value  
(ex GST) 

Contract Value Status 
(February) 

W195 $    32,705,059 No Change 

 
 

7.0 PROGRAMME 
 
The combined construction programme is attached in Appendix C.   
The schedule shows a completion date of at 19th December, 2017 a movement of days following the 
impact of some extremely hot weather impacting works.  We continue to endeavour to work with RWCC 
to explore ways to regain time in the programme to get closer to achieving the original target 
completion.   
 
There have been significant works undertaken on site in the last month including mobilisation of 
additional trades on site.  The increased resources applied in February achieved the desired outcome 
of improving progress in the lamella and filter areas.    The final wall pours were undertaken in both the 
filter and lamella areas allowing the focus to move to inlet and outlet channels which are progressing 
with slabs poured and wall steelwork placement advanced.    The clear water storage southern slab 
was and the northern walls were poured.   
 
Electrical conduits and pits, stormwater works continues at the south western end of the sites. Although 
progress has been slow due to some issues with pit procurement and the underground HV interface.  
Both of these issues have now been resolved following agreement being reached with Essential Energy 
on working in their easement and an alternative pit construction approach being adopted. 
The first process piping works were undertaken around the backwash tank.  Attempts to commence 
underground piping works with the existing plant were impacted by the presence of asbestos.  Works 
has been ceased pending disposal of the contaminated material by RWCC. 
 
Buildings subcontractor mobilised to site and progressed works in the chemical building area and 
control room building.  Fabrication drawings for the chemical building continue to be developed. 
 
The focus in procurement is on the installation packages with the electrical installation works awarded 
during the month.  The remaining major installation packages are associated with the raw water and 
site-wide plumbing and will be awarded next month.  Equipment deliveries will commence in greater 
earnest this month with a key focus on expediting.  Part of this review has identified some issues with 
delivery date slippage for a couple of key equipment items.  We are working with the suppliers to 
ensure this is mitigated as much as possible including where practicable insisting on air freight of 
components.  There is no impact on the overall completion date based on the current revised dates. 
 
Key revised target construction dates for the month ahead are as follows:- 
 

Activity  Target  
Pour Rapid Mix  1st April 2016 

Raw Water Works Commence  Mid April 2016 

Clear Water Storage Southern 
Walls and Roof 

20th and 8th of April 2016 

Control Room Building Floor 
and roofing 

Early April 2016 

Mobilisation of the Mechanical 
subcontractor 

23rd March 2016 



 

 

8 

 

 

8.0 QUALITY 
 

Production of Inspection and Test Reports (ITPs) continues for civil/structural works at site.  
Disappointingly a number of Non-conformance Reports (NCRs) have been issued in the month.  We 
are working to resolve these few issues with subcontractors in terms of both immediate rectification and 
to review our methods for preventing issues from occurring in the future. 
 

9.0 ENVIRONMENTAL 
 

Project Construction Environmental Management Plan continues to be implemented.  There has been 
some significant planning and review of documentation in preparation for the raw water works. 
 
In the month of February, 4 Environmental inspections were conducted. There were no environmental 
incidents reported.   
 

10.0 INDUSTRIAL RELATIONS 
No significant issues. 
 

11.0 DESIGN AND TECHNICAL 
 
Minor design review and discussion continues on the balance of drawings and documents being issued 
as updated equipment vendor information is being re-issued. 
Site design review for the raw water area and raw water area operations and maintenance review was 
held. 
 

12.0 COMMISSIONING 
 
  The revised commissioning plan is is being developed and the schedule adjusted to reflect the agreed 
approach. 
 

13.0 STAKEHOLDERS 
 
The UGL site have continued to experience constructive working relations established with other 
[...]
3.0 HSSE .............................................................................................................................................................................. 4 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 5 

6.0 FINANCE ...................................................................................................................................................................... 7 
7.0 PROGRAMME ............................................................................................................................................................. 8 

8.0 QUALITY ...................................................................................................................................................................... 9 

9.0 ENVIRONMENTAL .................................................................................................................................................... 9 

10.0 INDUSTRIAL RELATIONS ..................................................................................................................................... 10 

11.0 DESIGN AND TECHNICAL .................................................................................................................................... 10 
12.0 COMMISSIONING .................................................................................................................................................... 10 

13.0 STAKEHOLDERS ..................................................................................................................................................... 10 

14.0 SITE PROGRESS ....................................................................................................................................................... 11 

APPENDIX A – SEPTEMBER MONTHLY SAFETY REPORT ...................................................................................... 12 

APPENDIX B – SEPTEMBER PROJECT PROGRAMME ............................................................................................... 17 

 



 

 

3 

 

1.0 SUMMARY 
 
    
The primary focus of works on the project is on finalising procurement relating to construction of the raw 
water works and undertaking construction works.     
 
Concrete works made further progress during the month again taking advantage of uninterrupted 
access to structures and site.  The lamella clarifier walls was completed and commenced hydro-testing.  
In the filter area and the filter gallery was completed and preparations for the pour of the inlet channel 
were completed.  The remaining elements of the filter gallery pours were undertaken.  Focus will be to 
complete the balance of minor elements over the next month in preparation for mechanical works to 
commence.  Building works continued for the control room building with for the intermediate floor pour 
being completed to allow access to the switchroom for the electrical installation crew.  The chemical 
building  slab was partially completed in preparation for standing steel work and pre-cast panels which 
were fabricated during the period.   
In the clear water storage area the northern section of the tank was poured and the pump-station roof 
was poured.  Baffle wall fabrication commenced.   
A leaking pressure relief valve was repaired in the backwash tank which allowed hydro-testing to 
recommence.   
 
Underground process pipeworks commenced in earnest including the raw water inlet, backwash water 
line and filtered water lines. 
 
Mechanical installation subcontractor mobilised and commenced works in the filter gallery and filtered 
water tank. 
 
Raw water intake environmental measures were undertaken and earthworks commenced.  Following 
finalisation of design scope. 
 
The major procurement items awarded during the period were the electrical installation contract and 
raw water intake pipework.  The major procurement activities are focused on finalising the raw water 
inlet works and site-wide plumbing contracts.   
 
Detailed design finalisation continues with integration of vendor/supplier technical information being 
undertaken into the construction design.  PLC/SCADA system development is progressing. There was 
further design review undertaken of the raw water intake area following review of the site and specialist 
contractor engagement.  
 
    
Key Milestones achieved in the Period were: 

• Lamella structure completed ready for testing 

• Clear Water Storage concrete walls and roof completed 

• Buildings works commenced for chemical building and continued for the control room 

• Mechanical installation commenced onsite focussed on pipework in the filter gallery 

• Underground major process piping commenced. 

• Raw water intake works clearing and earthworks undertaken. 

• Electrical installation subcontractor mobilised. 

• Demolition of existing centrifuge building commenced with mechanical and electrical stripping 
completed 

• Significant equipment deliveries and now being stored at Say St. 
   



 

 

4 

 

2.0 SCOPE OF WORK 
 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

Refer to Appendix A for a summary of scope of works for the project  

   

3.0 HSSE 
 
Total hours worked on the project in March is 10,135 hours. Subcontractor hours recorded on site in 
March is 8,685 hours. Total hours worked on the project to date is 53,273. 
 
No lost time injury (LTI) and one first aid injury (FAI) were recorded in the month of March.   
Site inductions of 42 individuals have been undertaken and 25 HSSE pre-start toolboxes were held. Six 
safety incidents were recorded in the month of March with the most significant being the first aid injury 
to a subcontract labourer following the LBL formwork.   
 
Proactive measures undertaken include 250 Utake-5 observation cards and 43 Safety Inspections.  
Routine random blood alcohol testing was undertaken on a number of occasions with 253 individual 
tests being undertaken. 
The March Safety Report is shown in Appendix B. 
 

4.0 RISK / CRITICAL ACTION AREAS 
 
During the period no significant risks materialised on the project. 

 
   

Summary of Top Risks at April:- 
 

Risk Description Potential Impact Control Measures 
Program Construction 
Overrun - critical path 

Overrun above the construction 
program  

Additional staff & blue collar resources 
required. 
Spread workload through multiple 
subcontractors to share risk and increase 
capacity 
Utilise weekend works 
Prepare contingency plan for dewatering 
facility to allow production from existing 
treatment plant. 

Key Suppliers / 
performance delays 

Late arrival of equipment and 
materials.  

Supplier contracts incorporate LD’s. 
Continuous status checks with suppliers to 
update delivery schedule. 
Meet with suppliers to view / check in on 
status of key equipment. 

Labour productivity Subcontractors falling behind 
on program schedule. 

Additional resources brought in to increase 
productivity on site. 
Increase direct supervision and interaction.  
Weekend work required to increase 
productivity. 

Commissioning Program Plant not ready for Commission plant in stages and work with 



 

 

5 

 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

5.0 CONTRACT/COMMERCIAL  

 

5.1  Progress Claim 
 
Monthly progress meeting number 8 was held at site. The ninth progress claim was agreed.  The table 
below summarises the progress to the 23rd April. 
 
 

Overrun 
 

performance trial by the 
required date. 

RWCC to optimise witnessing process. 
Weekend work required to commission plant 
by the required date. 
Additional commissioning resources required. 

Exceptional Inclement 
Weather 
 

Delays associated with site 
inundation due to additional 
rainfall on site and rise in river 
levels. 

Dewatering equipment readily available and 
established to dewater deep excavations. 
Additional stabilisation works at the raw 
water 
Labour relocated to other work fronts. 
Levee bank crated to protect site from major 
flooding. 
Inlet structure works completed during low 
flows in the river. 



 

 

6 

 

 
  

WAGGA WAGGA WATER TREATMENT PLANT Month Apr-16

Item No. Schedule of Prices
1 Provision of Preconstruction Activities

Preconstruction Activities subtotal (1) 100%

2
Provision of Project Management and Site Running 
Activities
Prooject Management Activities subtotal (2) 53%

3 Complete all additional designs, where required
Design and Documentation subtotal (2) 98%

4 Intake Works
Intake Works - General subtotal (3) 21%

5 Raw Water Piping System
Raw Water Piping subtotal (4) 13%

6 Lamella & Rapid Mix Tank
Lamella & Rapid Mix Tank subtotal (5) 55%

7 Filters
Filters subtotal (7) 79%

8 Filter Water Tank & Backwash
Filter Water Tank & Backwash subtotal (8) 84%

9 Machinery Room
Machinery Room subtotal (9) 27%

10 Clear Water Storage & Pumping System
Clear Water subtotal (10) 58%

11 Aluminuium Dosing Plant
Aluminium Dosing Plant subtotal (11) 0%

12 PACL Dosing Plant
PACL Dosing Plant subtotal (12) 0%

13 Caustic Soda Dosing Plant Facilities
Caustic Soda Dosing Plant subtotal (13) 0%

14 Sodium Hydrochlorite Dosing Plant
Sodium Hydrochlorite Dosing Subtotal (14) 0%

15 Polymer Dosing Plant
Polymer Dosing Plant subtotal (15) 0%

16 Fluoride Dosing Plant
Fluoride Dosing subtotal (16) 0%

17 Other Items
Other Items subtotal (17) 31%

18 Electrical Items
Electrical subtotal (18) 25%

19 Testing Demonstration Commissioning
Testing Demonstration and Commissioning (19) 0%

20 Post Process Proving
Post Process Proving (20) 0%

21 Sludge Handling & Dewatering System
Sludge Handling subtotal (19) 11%

22 Other Options Accepted 
Options subtotal (20) 62%

23 Variations 
Variations Subtotal 63%

Total Claim to date



 

 

7 

 

 

5.2 Variations 
 
During the period four additional variations was submitted relating to design development and further 
scope definition. 
The table below provides a summary of variations against the contract. 
 

Contract Variation 
No. 

Title Amount 
($ 000) 

Incl. GST 

Status 
(February) 

W195 VO01 Control System Design for fully 
networked plant 

15 Approved 

W195 VO02 AC Road Surface 101 Approved 

W195 VO03 Future UV 21 Approved 

W195 VO04 Disabled Access 305
 

Approved  

W195 VO05 Aggressive Water Response 87 Approved 
(value to be finalised) 

W195 VO06 NSC02 – removal of Gyprock 5 Approved 

W195 VO07 Transformer supplied by 
principle 

- 244 Approved 

W195 VO08 Existing Balance Tank 
Permanent Walkway 

82 Not accepted  

W195 VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

W195 VO10 Switchboards additional spare 
capacity 

8 Approved 

W195 VO11 Lamella plate capacity 45 Approved 

W195 VO12 Sewer pump station 6 Approved 

W195 VO15 Manual Penstocks on Clarifier 
Inlet 

10 Approved 

W195 VO14 Increased bearing capacity in 
the filters 

30 Approved 

W195 VO15 Waste in excavation 
NSC04 & NSC06 

11 Approved 

W195 VO16 Asbestos in Levee 29 Approved 

W195 VO17 Warehouse Facility - 14 Submitted 

W195 VO18 Filter Gallery Trenches 41 Approved 

W195 VO19 Additional 25mm cover to Slab 9 Submitted 

W195 VO20 Raw Water Intake   To be developed 

W195 VO21 Material Compatibility Changes - 17  Submitted 

W195 VO22 Non-relocation of Workshop 
Sewer 

- 6 Submitted 

6.0 FINANCE  
 
The table below summarises the invoices and payment status within each of the contracts. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 



 

 

8 

 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Submitted 

    

 
During the period no variations were approved as part of the W195 Contract.  The table below 
summarises the current approved Contract value of the Contract.  
 
 
 
 

Contract Value  
(ex GST) 

Contract Value Status 
(February) 

W195 $    32,705,059 No Change 

 
 

7.0 PROGRAMME 

 
The combined construction programme is attached in Appendix C.   
The schedule shows a completion date of at 13th December, 2017. 
 
There have been significant works undertaken on site in the last month including mobilisation of 
additional trades on site.  Throughout the next month we will have all trades on site as the transition 
occurs from civil/structural activities through to mechanical and electrical works. 
 
Concrete works made further progress during the month again taking advantage of uninterrupted 
access to structures and site.  The lamella clarifier walls were completed and commenced hydro-
testing.  In the filter area and the filter gallery was completed and preparations for the pour of the inlet 
channel were completed.  The remaining elements of the filter gallery pours were undertaken.  There 
was some lost time in February due to the impact of extremely hot weather which prevents concrete 
pours.- Focus will be to complete the balance of minor elements over the next month in preparation for 
mechanical works to commence.  Building works continued for the control room building with for the 
intermediate floor pour being completed to allow access to the switchroom for the electrical installation 
crew.  The chemical building slab was partially completed in preparation for standing steel work and 
pre-cast panels which were fabricated.   
In the clear water storage area the northern section of the tank was poured and the pump station roof 
was poured.  Baffle wall fabrication commenced.   
A leaking pressure relief valve was repaired in the backwash tank which allowed hydro-testing to 
recommenced and was positive.   
 
Underground process pipeworks commenced in earnest including the raw water inlet, backwash water 
line and filtered water lines. 
 
Mechanical installation subcontractor mobilised and commenced works in the filter gallery and filtered 
water tank. 
 
Raw water intake environmental measures were undertaken and earthworks commenced.  Following 
finalisation of design scope temporary works design was undertaken with mobilisation of the 
subcontractor to occur next week. 
 



 

 

9 

 

The major procurement items awarded during the period were the electrical installation contract and 
raw water intake pipework.  The major procurement activities are focused on finalising the raw water 
inlet works and site-wide mechanical contracts.   
 
Detailed design finalisation continues with integration of vendor/supplier technical information being 
undertaken into the construction design.  PLC/SCADA system development is progressing. There was 
further design review undertaken of the raw water intake area following review of the site and specialist 
contractor engagement.  
 
Key revised target construction dates for the month ahead are as follows:- 
 
 
 

Activity  Target  
Pour UV Pit and Filter 
Inlet/Outlet Channel   

29th April 2016 

Hydrotesting Water Retaining 
Structures 
(Lamella/Clearwater/Filters) 

Various May 2016 

Demolish Existing Centrifuge 
Building 

29th April 2016 

Raw Water Works Cofferdam 
Dam Works Piling Commence 

27th April 2016 

Electrical Works Commence  
in Filtered Water building 
switchroom 

4th May 2016 

Chemical Building Panels and 
Steelwork Installation 

Early May 2016 

Installation of Filter Galley 
Pipework  

May 2016 

Commence Building Works for 
Dewatering Building  

4th May 2016 

 

8.0 QUALITY 
 

Production of Inspection and Test Reports (ITPs) continues for civil/structural works at site.   As noted 